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PARTS LIST
ISO 179
Model 1500 - MANUAL REWIND

When ordering parts

BE SURE TO SPECIFY COMPLETE MODEL NUMBER and SERIAL NUMBER OF REEL.

USE PART NUMBER!

Item No.

02A
02B
02C
02D
03A
03B
03C
03D
03E
03F
03G
03H
03D
12

13

19

20A
20B
25A
25B
25C
25D
25E
27A
27B
27C
28A
28B
28C
28D
34

41

55A
55B
55C
87

8M HP 9-09

Description PART NUMBER Quantity
1/2" Self Aligning Bearing Complete (Includes 02B, 02C and 02D) .................. 9902.1200 2
1/2" Self Aligning Bearing INSErt..........cccoviiiiiiiiieee et 9902.1300 2
Self Aligning Bearing HOIAEr ..........cccuviiiiiiiiiiieee et 9902.2800 2
Self Aligning Bearing Pillow BIOCK............ccocuiiiiiiiiiiiiee e 9902.2900 2
SST Pin for PL=1 PINIOCK.........iiiiiiieiiiieeee e e 9965.0031 1
a1 o Ted 1] o] 1 o [ SRR 9965.0032 1
1/8" X 3/4" SPriNG PN et 9958.0049 1
PL-1 Pinlock Bracket ONlY .........coocceiiiiiiiiiieee et ceseeee e e e e e 9965.0035 1
Cam Lock Drag Brake Body for 1/2" HUDS ..........ccccviieeiiiiiiie e 9947.0131 1
Brass Barrel Nut for Cam Lock BraKe............cccovveeieiiiiiieiiiieeeecee e 9947.0133 1
CamM LOCK LEVET ...ttt et et e e e eeeeas 9947.0132 1
PL-1 Pinlock Complete (Includes 03A, 03B, 03C and 03D) ........ccccevveereinrenns 9965.0030 1
Cam Lock Kit (Includes 03E, 03F, 03G and 25C)........ccceerierieireeenee e 9947.0130 1
(17-18) 16.5" Diameter Disc 14 GA Steel (E-Coated) ~ Specify Model............. 9903.0516 2
Drum, 6" Diameter Aluminum ~ Specify Model...........cccocoeeeiiiiiiiiieeeeees 9905.7112 1
Frame Assy. For 1500 Series Reel Steel (E-Coated) ~ Specify Model............ 9908.1000 1
Steel (E-Coated) 1500 Style FOOt StOCK .......eeiviiriieiie e 9907.6000 2
Steel (E-Coated) 1500 Side Frame.........ccoeoeeiiieieiiiiereeeie e 9906.0011 2
3/8"-16 X 3/4" SPINIOCK BOt.........eoiiiiiiiieeee e e 9904.2201 14
5/16"-18 x 5/8" Hex Head Flanged BoOlt ...........cccovieeiiiiieeee e 9904.1159 8
5/16"-18 x 1-3/4" Hex Head Bolt w/ Nylock Patch ..........cccccviiiiiiiniiiiicneee, 9947.0134 1
3/8"-16 x 3/4" Carriage Bolf.........coooiiiiiiiiiee e 9904.0201 3
3/8"-16 x 2" Carriage Bolt for Camlock Brake Bearing ........c..ccccooeeveeeieeencnnnnn. 9904.0206 1
3/8"-16 SPINIOCK NUL.......oiiiiieiie e e 9904.6200 10
5/16"-18 Hex Top Lock Flanged NUt.........cccciiiiiiiiiiiee e 9904.5602 8
3/8"-16 Hex Head NUt (ESNA).....cceiiiieeee et e 9904.5201 1
3/8" Flat Washer........coiiiiiiii et e 9954.0007 4
1-3/8" O.D. x 7/8" 1.D. x 3/16" Hub Spacer Washer...........ccccceveirveinereiieenienne 9954.0020 4
1/2" Hub Disc Washer, per P28A-00050.........cccceerirmiierieniee e eiee s 9965.0040 2
3/8" SAE Flat Washer (13/16" O.D.) ....uiiiiiiiiiiieeieeiee et e 9954.0080 1
1/2" Welded Steel Hub ~Specify Model and Outlet Fitting .........ccccoviiiieninns 9901.0610 1
1/2" 90 Degree FxF Super Swivel (Aflas Packing) ........c.ccooeeiiiininiiiieneene 9927.8551 1
3/8" Shoulder Bolt and Nut for plastic crank handle ............ccocoiviiiiiiiiinen. 9914.0511 1
Hand Crank (Includes 55A and 55B) ........cccceiiiiieiniiniiee e 9914.0021 1
Black Plastic Crank Handle..........cooooiiioeciie e 9914.0506 1
Anodized Aluminum Threaded Spacer Tube...........cccccii i Spec Model 4
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